T - R JET AE R

Ei)
T35, TA/TY S /R0

TP - 921092002

T R e FETTRferehen sriamdier @l Ieoha Shoemymm 1Y HATAT
a’@ﬁﬁ?(ﬂémﬁﬁ)ﬁvcmﬂ/mq Tl EIRE R:00 a1, Wiy HrefenTt arfirei, (U1.,) TE

:j;g " RS T IREfRS / S8t =1y (cevvemc@gmail.com) TEXT

) WWWWWW.
R WWWWWWWWW%;%@

3) @@@gﬁﬁmﬁwmﬁmq@a
) TR o ¥ Freres ST TR Fe0tebref Afervare sy o,

. . Fdodeaae & Rcloyless T
ﬁ%%ﬁmtﬁrﬁﬁmmwmmﬁ : i\ \3ﬁ i%ﬁ\< R

faes wevm Rasmvarh a7 9 - ﬁ«'”\"&k@-‘i ST TR R100 Ty T
faesiT Fiy saevarh avie 7 3% - m&\eg\aqg@ﬁﬁmmﬁ ¥:00 TR TR

[T 2~ I W STSS e,



Vasai Virar City Municipal Corporation

(V.V.C.M.C Head Office) Opp. Virar Police Station, Bazaar ward, Virar East,
Maharashtra 401305

Quotation Notice

Name of Project:-“Underground Sewerage System For Nallasopara Area In VVCMC .

Notice No: VVCMC/2022/

We are hereby issuing this Notice inviting quotation from developers, contractors, vendors &
suppliers for various works proposed under “Underground Sewerage System for
Nallasopara Area in VVCMC”.

You are therefore requested to submit the budgetary rates for below mentioned works

Sr.
No

Lo Amount
Item Description Unit Qty Rate
(Rs.) (Rs)

Membrane Bioreactor (MBR):- Design and
Process Engineering along with Supply of
Membranes Cassette & Modules as per the
minimum technically specifications mentioned below
for Membrane Bioreactor (MBR) based Sewage
Treatment Plant with all duties and taxes, etc.
complete membrane accessories and offer
Extended warranty for 10 yrs, for membrane life.

The Inlet Influent for the MBR plant shall be the
domestic sewage. The Treated water shall be
utilised for non-domestic purpose like Gardens,
flushing and Industrial process.

a) | STP-3 MLD 62
b) | STP-4 MLD 30
Civil Works: Design (including Hydraulic design,
STP unit sizing & RCC design) & Construction of
STP including the cost of RCC Foundation,
2) Structural & Civil Works of all the units like of inlet

chamber, screen Channel, De-greeting unit, Grit
separator unit, Equalisation tanks, aeration tanks,
pre anoxic and post anoxic tank, sludge sump and
pump house, sludge thickener, Membrane tank,




Sr.
No

Item Description

Unit

Qty

Item
Rate
(Rs.)

Amount
(Rs)

permeate tank, Centrifuged building, chlorine
contact tank, chlorinator room, Sludge Holding
Tank, Sludge Thickener, Chemical Storage Room,
Blower Building, DG room, Staff Quarters, MCC &
PLC Room, Administrative building cum laboratory,
laboratory equipment’s, tools and plants, spare
parts, Internal Roads, Compound Wall Storm water
drains, pathways, Security room, Parking Space
,Landscaping etc. complete as turnkey job.

STP-3

MLD

62

STP-4

MLD

30

Electro-Mechanical works:-

The rates shall include all Mechanical units like
Manual & Mechanical Coarse & Fine Screens,
Blowers, Vortex Grit Unit, Centrifuged Unit,
chlorinators, EOT Crane beams, guide rail and
necessary piping work with required valves, gates
etc., Electrical units like MCC & PCC panels,
cables, HVAC /AC system, DG set, Internal
Lightning, & Instrumentations items like PLC
SCADA, Field Instruments, Analysers, etc. complete
as turnkey job tanks and Extended warranty for 10
yrs. of Operations.

STP-3

MLD

62

STP-4

MLD

30

Installation ,Commissioning and Trial run:

The rate shall include Erection of all the Electro-
Mechanical Units, successfully Commissioning
giving satisfactory Trail run of Sewage Treatment
Plant for 1 year.

JOB

STP-3

MLD

62

STP-4

MLD

30

Comprehensive Operation & maintenance cost
for STP :

It shall also include the cost of manpower,
consumables, and spares required (excluding
power consumption cost) for the O & M of the plant.

STP-3

Per
MLD/m
onth

62




Sr.
No

Item Description

Unit

Qty

Item
Rate
(Rs.)

Amount
(Rs)

STP-4

Per
MLD/m
onth

30

It shall also include the specific power consumption
cost required during the O & M of the plant.

STP-3

Per
MLD/m
onth

62

STP-4

Per
MLD/m
onth

30

Ultraviolet (UV) Disinfection: - The treated
sewage from MBR Plant shall be supplied for
Disinfection with UV. O & M cost/KL shall be given
separately. The Rates shall include Design, Supply,
Installation, Testing, Commissioning, civil and
structural requirements and storage tanks and
Extended warranty for 10 yrs. of Operations.
Warrantee shall also include the specific power
consumption and consumables for the O & M of the
plant. The UV MOC shall be suitable for minimum
10 years of full replacement warrantee.

Pumping Machineries: - Pumping Machinery
required to pumping the Sewerage and recycled
water from sump to Primary chamber and Elevated
Storage Reservoirs. O & M cost shall be given

separately.

The desired technical specification & required flow
and head for the pumps are provided in subsequent
column

Submersible pump Specification: Providing,
Installing, Testing, Commissioning of non-clog

Submersible Sewage Pumps, as specified below.

Capacity - ...MLD Pump Head in mWC- ...mtr.

Nos.




Sr. {2 Amount
Item Description Unit Qty Rate (Rs)
No (Rs.)

Efficiency of the pumps- not less than 80%
Required Motor rating HP- ... HP

Solid Handling size — 100 mm

Sp Gravity — 1.05

MOC

Casing — CI EN-GJL 250 suitable for 4 to 10 pH

Impeller — Shall be of Single, Multi vanes or S-
TUBE type Cl EN-GJL 250

Shaft - SS 329 ;

MOTOR Casing - ClI EN-GJL 250
Motor Parts — CI IS 210 Gr. FG 220
Fasteners — BHT Steel

Guide Pipe —=SS 304

Lifting Chain — SS 304

Mech. Seal — Mechanical Seal shall be of SIC vs

SIC for Primary & SIC vs Carbon for Secondary,

The pump must equipped with a method of
restoring impeller to casing clearance in axial
direction, to restore the pump efficiency at site,
without dismantling the pump and machining for

replacement of wear rings.

Motor cooling must be achieved by a cooling jacket,
using the pumped media /coolant to cool the motor.
The pump impeller must be equipped with a system

to ensure a pumped flow of liquid through the




Sr.
No

Item Description

Unit

Qty

Item
Rate
(Rs.)

Amount
(Rs)

cooling jacket and also incorporate a device to
prevent the liquid channels from blocking with hair

and foreign material.

Pumping station to STP sump:

a) 2DWF -Flow=64.32 mid , m3 /hr. =2679.92,
Head=15.41 m, Pumping length= 4000 m

Nos

b) 1DWF-Flow=27.97 mld , m3 /hr. =1165.28,
Head=13.15 m, Pumping length= 4000 m

Nos

c) 2 DWF-Flow=18.93 mid , m3 /hr. =788.59,
Head=12.83 m, Pumping length= 4000 m

Nos

Sump to STP :

a) 2DWF -Flow=68.91 mld , m3 /hr. =2871.60,
Head=22.97 m, Pumping length= 50 m

Nos

b) 1DWF-Flow=61.31 mild , m3 /hr. =2554.46,
Head=22.96 m, Pumping length= 50 m

Nos

c) Y2 DWF-Flow=40.45 mid , m3 /hr. =1685.34,
Head=22.96 m, Pumping length= 50 m

Nos

Vertical Turbine Pump Specification:

Providing, Installing, Testing, Commissioning with
test and trail of each VT Pump giving discharge
..... mtr3/ Hr. at Total Head ...Meter including
foundation base frame bolts etc. complete. No. of

.... Stages.
Capacity - ... MLD
Total bowl head- ....mtr.

Pump HP- ....




Item

Sr.
ltem Description Unit | Qty | Rate A'(“;s‘;“t
No (Rs.)
Pump model-....
Number of stages- ...
Pump speed RPM —....
Bowl efficiency- Not less than 80%
Total Suspension length including Bowl & strainer-
7.5Mtr
Type of Lubrication- Self water
Material of constructions:
Casting- Cast Steel
Impeller- CF8M
Neck Ring - CF8M
Shaft- SS410
Shaft sleeve - SS410
Intermediate Bearing - Cutless Rubber
Flow=34.46 mid , m3 /hr. =1435.84, Head=51.19 m,
i) | Pumping length= 200 m, Construct sump depth = Nos 3
7.5m
Instrumentation Works
Supply installation, testing Commissioning of
following ONLINE Monitoring instruments and
8) Integrations with CPCB Web Link. SCADA Job 1
INTEGRATION WITH CPCB WEBSITE ON READY
TIME BASIS including Building information
Management software and services
Field Instrumentation with online
9) | monitoring Interface.
pH Analyzer
' | certifications :- TUV Each | 1
COD. BOD. TSS:-
ii Each 1




Sr. o Amount
Item Description Unit Qty Rate (Rs)
No (Rs.)
Certifications :- TUV.
Temperature sensor :-
. Certifications :- TUV. Each 1
Supplying and erecting Air circuit breaker
manually
operated drawout type of ....... A rated at 50° C
10) without
deration, 500V, 3 pole having short circuit rating 50
kKA
(Ics=Icu=lcw for 1s), with standard accessories and
thermal magnetic release on provided iron frame.
i) | 2000 A Each 1
i) | 2500 A Each 1
i) | 3200 A Each 1
iv) | 4000 A Each 1
v) | 5000 A Each 1

Sd/-
Executive Engineer

Vasai Virar City Municipal Corporation (VVCMC)

Note: - The required site visit/inspections shall be carried out by the vendor/supplier, before
providing the Techno-Commercial Offer. Only informative assistance shall be provided by
VVCMC officials.




Vasai Virar City Municipal Corporation
(V.V.C.M.C Head Office) Opp. Virar Police Station, Bazaar ward,
Virar East, Maharashtra 401305

“Underground Sewerage System For

Nallasopara Area In VVCMC”.

NOTICE INVITING QUOTATIONS

FO

SEWAGE TREATMENT PLANT




1

Contents

INTRODUGCTION ...ttt et e et e e e e enb e e e e et e e e e e annes 11
1.1 PROJECT BACKGROUND........ouiiiiiiiiiieeaiii it e et e e e e e enees 11
1.2 INFLUENT SEWAGE CHARACTERISTICS ... 12
1.3 TREATED EFFLUEN QUALITY REQUIREMENTS FOR REUSE.......................... 13

1.3.1 GBNEIAL - e 13
1.4  General Design ReqUIrEMENTS ..........uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiebeeeeeeeeeeeeeeeeeeeeeeeaees 17

141 Process and Facilities Description ..., 19

1.4.2  WetWell Coarse Screen & Gate............oeveiiiiiiiiiiiiiii e 19

1.4.3 Raw Sewage PUMPS......ccoooi 19

1.4.4 FINE SCreeNS... . 19

1.4.5 Gt BaSINS .. 20

1.4.6 Rotary Drum SCreENS ......covvueii e 20

147  MBR BaASINS ... 20

1.4.8  Sludge EXraction ..o 21

1.4.9  Chlorine Contact Tank/UV Unit...........cuuuiiiiiiiiiiiiiieee e 21

1.4.10  Chemical BUilding .....ccoooeiieeeeeeee 21

1.4.11  MBR Equipment BUilding .........ooiiiiiiiiiee e 21

1.4.12 Return Activated Sludge (RAS) Pump Station ..........cccccooiiiiiiiiiinine 22

1.4.13 Chlorine Contact Tanks/UV channel:- ... 22

1.4.14  Hypochlorite BUilding .........cooooiiiiioeeeeeeeeee e 22

1.4.15 Emergency Chlorine Scrubber for Chlorine Gas System...............ccoeeeeeee. 22

1.4.16 Service Water reqUIremMents .........coooeeeeiiieeeii e 22



1.4.17 Gravity Sludge ThiCKENET ........uuiii i e e, 22

1.4.18 Thickened Sludge PUMPS ......cooooiiiiiieiee e 23
1.4.19 Sludge/Biogas Storage TanKsS.........coooiiiiiiiiiioiieee e 23
1.4.20 Centrifuge BUilding ........cooiiiiiiiiiii e 23
1.4.21 Plant Drain Pump Station ..., 23

1.4.22 Administration, Laboratory, Maintenance, and  Other Related
BUIlAINGS/FACIIItIES .....ceeiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeee e 24

10



1 INTRODUCTION

1.1 PROJECT BACKGROUND

Vasi Virar is a city in Maharashtra state in western India. It is located in Thane District, 50
km north of Mumbai. The city is located on the north bank of Vasai Creek, part of the
estuary of the Ulhas River. The newly formed Vasai Virar Municipal Corporation (VVCMC)
is the civic body that governs the city. Vasai-Virar is an agglomeration of several
formerly separate bws whichincludesVasai, Virar, Navghar-Manikpur and Nala Sopara.

The area covered by the city roughly corresponds to the ancient city of Sopara.

The Vasai-Virar Sub-region (VVSR) is bounded on the north by the Vaitarna River, on the
south by the Vasai creek and on the west by the Arabian Sea. The eastern boundary is
the hill ranges of Tungar full of forest extending from village Sasunavghar upto village

Chandip. A number of hillocks and isolated peaks dot the region in the east.

The region on the whole, is low-lying mainly in the southern part along both sides of
Western Railway line. The old village settlements in the coastal belt are slightly on higher
level and moderately plain. The average elevation of the area above sea level is 1.5 to 2
m. There are many local variations caused by small hillocks scattered in the eastern and
north-eastern part of the region. The area lying to the east of the National Highway is hilly
and covered mostly by thick forests. The hill ranges of the Tungar and the above two
creeks create a natural barrier separating the sub-region from the rest of the Mumbai
Metropolitan Region. The Chinchoti fall, Tungareshwar Temple and thick forest offer good
tourism potential to this eastern part. The low-lying lands along the coast and along two
creeks are marshy, khazan lands and some of them mainly to the south of Nallasopara

Railway Station are still used for salt cultivation.

The project consist of two STP’s of 62 & 30 MLD .Treated sewage shall be made available

for meeting non domestic demands, as required.

The scope under the present work includes the design, construction, operation &
maintenance of STPs in Nallasopara area. Each zone is designed in such a way that
sewage shall be collected by gravity. And one STP is provided in each zone along with

pumping station as per topography wherever needed.

11



The treatment of sewage in the STP is based on Membrane Bio Reactor (MBR) technology.

STP Total STP Capacity (MLD)
3 62
4 30

The Notice inviting quotation for the above said work shall have the following scope

of works:

Design & Drawings, Construction/ Fabrication/ Erection, Testing & Commissioning of
proposed Sewage Treatment Plant with reject water treatment, including all the works
related to Civil/Electrical/Mechanical/ Instrumentation or any other field of Engineering, all
inter-connecting piping, Supply of equipments etc., including all type of Foundation work as
per the existing strata, RCC works, required materials & labour etc. complete as per terms &

conditions, and specifications of this notice.

The agency shall have to also submit the details on the electricity consumption for the entire
system i.e. for all the project components. The agency shall have to submit the performance
guaranteed in the table furnished hereunder in this notice for evaluation purpose. It shall be

reviewed in future for actual electricity consumption also.

1.2 INFLUENT SEWAGE CHARACTERISTICS

The characteristics of influent wastewater shall be as per the details provided in Table

Parameters Raw Sewage Unit
BODS5 100-200 mg/l
COD 300-400 mg/l
Total Suspended Solids 25-35 mg/|
pH 7-7.5 mg/|
Total Coliform 1600 mg/|
Fecal Coliform 94 mg/|

12



1.3 TREATED EFFLUEN QUALITY REQUIREMENTS FOR REUSE

The treated effluent characteristics are considered for STP process design as per

Specifications for recycled water.

The specifications for treated sewage to be used for recycled water are as follows:

Sr.no. | Parameters Unit Quality  Parameters  of
Treated Water

1 Bio chemical Oxygen demand (BODs) | mg/l <50

2 Chemical Oxygen demand (COD) mg/I <50.0

3 Total Suspended Solids (TSS) mg/I <1.0

4 Turbidity NTU <05

5 Total Nitrogen (TN) mg/I <10.0

6 Ammonical Nitrogen mg/I <20

7 Total Kjehldal Nitrogen mg/I <5.0

8 Dissolved Oxygen mg/I >2.0

9 Total Phosphorus mg/I <1.0

10 pH 7.0-8.5

11 Free Residual Chlorine mg/I 1-2

12 Bacteria <log 6 reduction

13 Viruses <log 6 reduction

14 Protozoa <log 6 reduction

15 Oil and Grease mg/I <0.010

16 Total Dissolved Solids (inorganic) mg/I <1500

1.3.1 General:-

Tentative location of proposed STP is attached as an annexure. For any other details,
Agencies are encouraged to visit the site and allowed to do their own due diligence.
However, agencies shall have to prepare & submit their layout plan and hydraulic flow

diagram etc. along with the quotation.

The scope of work will be in general but not limited to design and detail engineering,

construction, procurement, civil, mechanical, electrical, instrumentation interconnecting

13



pipes works including erection, testing, trial runs, commissioning and guaranteeing and
operation and maintenance (including major and minor spares and consumables).The
agencies shall have to give guarantee for smooth running of the plant. During guarantee
period if any component or components of mechanical equipment, or electrical, or
electronic instruments and or measuring equipments or valves or pipes or specials etc.